

**TEST REPORT**

CIN - U74220DL1998PLC092698

Issued To : TECHNINICOL INDIA PRIVATE LIMITED  
102, JOY VILLA, PLOT NO., 58, RD NUMBER 4, JAWAHAR NAGAR, COREGAON WEST,  
MUMBAI, MAHARASHTRA - 400104

Report No.: 160426077-1

Date: 23-May-2016  
DOR: 26-Apr-2016

SHRINAGAR, COREGAON WEST,  
PVC WATERPROOFING MEMBRAE

Phone/Fax:  
Kind Attn.: MR. MASOOD ABBAS

Your Ref. No. :

ID-160426077-1

Additional Report

S. No.	Name of Test	Result	Test Method
1.	Shear Resistance of Joints, N/50mm (In Tensile Mode) Speed - 100mm/minute	1113	BS EN 12317-2:2010



Remark: The sample was broken from parent material.

----- End of test report -----

*[Signature]*  
Analyst

CCREQD2\1RA000\1A250343



TRA - 250048